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Date : OCT. 15, 2018
Orvx Technologies, Inc.
3 F1 No.8, Alley 8, Szu-Wei Lane, Chung-Cheng Road, Xindian Dist, New Taipei City, Taiwan.

The following merchandise was submitted and identified by the applicant as:
Product Description: Semi-auto Sliding door

Style/Ttem No.: SD-12
Manufacturer/ Vendor: Oryx Technologies, Inc.
Country of Origin- Tatwan

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Requested: Durability Test

Test Method & Result- --See following sheet(s)—
Date of Receipt: Sep. 06, 2018
Testing Penod: Sep. 06, 2018 ~ Oct. 12, 2018
Signed for and omn
5G5S Taiwan Ltd.
£ / ﬂfﬂé vzl
Jackson Chen

Team Leader
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Test Method & Resuli:

Durability Test

(a) Secure the sliding door on the testing frame.

(b) Apply a pulling force to the sliding door for a stroke of 84 cm then release the force to allow it retum
to the oniginal position as a cycle.

(c) A cycle consists a forward and backward, check the fiunction of shiding door whether damage or not
each 10,000 cycles at the frequency of 8 cycles per munute.

(d) The weight of tested door: 94 kg

Test Result :
Sample Cycle(s) Result
10.000 The return function of shiding door 1s normal; no visual
) damage was found after testing.
10.000 The retumn function -:-fs]id.ing door 15 normal; no visual
z damage was found after testing.
20.000 The return function of shding door 1s normal; no visual
g damage was found after testing.
30.000 The retumn function of alid.in_g door 15 normal; no visual
? damage was found after testing.
40.000 Thfrehnnﬁmctinnﬂfslidmgdmrisnmmal;nuvimml
? damage was found after testing.
50.000 The return fiunction -:-fs]id.ing door 15 normal; no visual
: damage was found after testing.
il el Gy N
= or : ge was :
S e —— The retur function of sliding door is normal, 10 visual
’ damage was found after testing.
20.000 Thtmnmﬁmcﬁnnﬂfsﬁdingdmrisnmmal;nuvisual
’ damage was found after testing.
00.000 'Iherenmﬁmctinﬂﬂfslidmgdmrisnmmal;ﬂuvisual
; damage was found after testing.
100.000 The renmﬁmctinnﬂfalidm_gdmrianmmal;nuvisual
3 damage was found after testing.
110.000 The retum function -:-fs]id.in_g door 15 normal; no visual
A damage was found after testing.
120.000 The retum function -:-fs]id.ing door 1s normal; no visual
i damage was found after testing.
130.000 The rennnﬁmctiﬂﬂnfslidmgdmrisnmmal;nuvisual
’ damage was found after testing.
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140.000 Ihtrenmﬁmcﬁﬂnﬂfsﬁdjngdmrisnmmal;nuvisual
2 damage was found after testing.
150.000 Ih&rennnﬁmcﬁﬂﬂﬂfsﬁdjngdmrisnmmal;ﬂuﬂsual
6 damage was found after testing.
160.000 The return function of sliding door 15 normal; no visual
’ damage was found after testing
166.000 The return function of sliding door 1s abnommal after
g testing. (Photo B)

_ Picture(s) —

Photo A: Appearance of the sample
-— End of Report —

This documnent ks kssued by the Compamy subject io s General Condions. of Sendice prinbed cveriead, svaliabie on regquest or acosssibie af hilpcfwens sgs comeniTems-and-Conditions. aspy
and, fior elecironic fommat decuments, subjed o Tarms and Condiones for Elecironic Documenis at hip e, sgs comienTemes-and-Condiions Tems-=-Dooamentaspe. Afertion is drawn 1o
e Emitzion of labilty, iIndesmnioation and purisdiction ssues defined thersin. Sy hobder of this dooument = advised tat imformation contsined hereon reflecs Fe= Company's Sndings at e

Hme of s inlerveniion oniy and within the Bmis of dient's insiracion, T ang The Company's sole pegponsibilly ks o s Client and this dooement does not ssonerabs porfies D & ransacion from
exerising al fheir rights and chigaions under the ransacdion documents. This docurment canmot be neproduced, exoept in full, sithout pricr writen approvall of the Company. Any umauforized

afterafion, forgery o faisfication of the content or appesrance of this document ks unlawisl and ofenders. may be proseousd o the fulest exient of Fe e, Unless othensise siisd the resuls
shaowwr i Hhis st pepaort pefier cinly o e sampieis] testsd

Mo, 127, Wu Kung Road, New Talpel Indusinal Park, New Tapel Chy, Tawan /s F#e 4 § Bl 5105 127 5
o A e e H O R |1 (536-2) 2209-33T9 I (BSe-2) Z299-2330 WAV T EQE.COM

I P e . L




	簡報封面
	p01
	p02
	p03

